RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY
OFF-ROAD RACER

ULI'IMA 1l

(OHIGH—PERFORMANCE 2WD OFF —ROADER. DEVELOPED FROM THE ORIGINAL
CHAMPIONSHIP—WINNING ULTIMA.
OEXCELLENT CHOICE FOR THE NEWCOMER TO COMPETITON,
CAN BE UPGRADED WITH MANY OPTIONAL PARTS AS SKILLS ADVANCE.
(OLONG—TRAVEL ALL—INDEPENDENT SUSPENSION WITH QUALITY OIL—FILLED
SHOCKS TO SOAK UP BUMPS AND KEEP YOUR BUGGY ON THE WINNING COURSE.
(OSTRONG, RIGID AND LIGHT DOUBLE—DECK CHASSIS WITH GLASS—REINFORCED
KELRON MAIN CHASSIS. FLAT, NO—DRAG BOTTOM SURFACE.
(OMOUNTS PROVIDED FOR BOTH STICK AND SADDLEPACK BATTERIES,
EASY INSTALLATION AND REMOVAL.

OPOWERFUL LeMANS STOCK 05 MOTOR AND HIGH—QUALITY ROTARY SPEED
CONTROLLER INCLUDED IN KIT,

BATTERY:7.2V—1200,1700mAh (NOT INCLUDED)
RADIO:2 CHANNEL BEC TYPE (NOT INCLUDED)

1210 SGALE

KyOSHD

HE FINEST RADIO CONTROL MODELS

B KTNo.3118 M




SO0 OOROORORO0ORO0ROR0OBRORRORO0OORORORO0000000000RRORRO000O00PROROOO0000R00O0DR0000OR0000000000000000aapeerBRRl

BEFORE ASSEMBLY O Be well aware of the different types of screws.

* - 1) The difference between the TP Screw (short form of self —tapping
: screw) and the ordinaly screw is ...

TP Screw( TN  Ordinaly (I

{  T~Some of them SCrew -~
Coarser Thread  pointed tips. Finer Thread

(O Read the instruction carefully,

You can assemble the kit more easily
if you have grasped the general idea
of steps and structure beforehand by
reading it through to the end,

2) The kinds of screws which will be used in this instruction,

® Round Head (m e Bind Screwﬂ:m

, —— ' : Scr
Check to see if all the parts are correctry ‘3\ Instruction sl
bagged as they are listed in the e Flat Head e Set Screw [
"Bagged Parts List” (page 3.4) . ___C ' Screw

Your through understanding of

(O Check the parts in the kits,

the assemble will enable you to [ There are two kinds of thread, ]
build the kit without any difficulty, finer-and coarser ones; 8
- (O Pick up the correct parts and screw. [y
; Compare the shape and size of small parts, j—.) e
?heck “.m components such as screws, nuts, and washers, @@, Check up
in the kit prior to yvour M S
starting of the assembly, il

(O Be sure about the location and direciton
of parts to install,

‘ . Double—check the location and orientation
Any claims for replacements or refunds for the model Instruction . of parts with the illustration before installation,

in the process of assembly will not be accepted, . When neccessary, assemble the parts themselves
: tentatively before proceeding to the next step,

O Do not tighten the TP Screw to tight,
—{TE{{0] --- Place to put some locktite,

It will prevent the screws and nuts
get loosen by vibration while running.]

—=BREASE] -- Point where grease should applied.

Do not use excessive force when tightening
the TP Screws, or you may strip the thread in the plastic,
It is recommended to stop tightening it when the thread part on

the screw goes into the plastic part and you feel some resistance
from the tightening,

.. Steps where your Over tighten may strip the thread in the plastic,

( It will reduce friction are assure ) ga;{;udfr;‘::ﬁdattentmn - 7 e s
smooth movement, ' :  Good O C ] Wrong X( i [ 1 1 nm
H1IIIIIlHHHII!II-MIIIHMI'IIIIIIrIIII'IlIHIIIII-'II'IIIIIIIIHIIIHHIHHIIHIIIIIHIIHHIIHIIIIIIIIIIIIIImlIIHHIlllIIIIIIIIIHlIIIHHIlIIIIIIIHHIIIIIlIlIHIInhlulhrllllnlllllllhllllllllml||I|II||I|I|I|I||rInmu:lmlllumllllllmlm|Hr|||||||.|r1||||H|||||H||||m|t|||||||||l|u||p1||||||||||||||||||||4|mr|||||r|||||m|||||||||||1||||r||||||||1||u||H|||||H:u-ulunH|||||:u|||Iiulllu|h|l|||H|III|IHIIIHIIIIIIlIlIIIIIIHlIIII
THINGS NEED BESIDES THE KIT ; (Ni—Cad Battery)
(2 Channel Radio System} Ultima II is designed No.2331
P = Two types of radio control set are on to use a rechargeable ?:EV— 1200 SCR
the market, the stick type and the : 1.2V Ni—Cad Battery Saddle Pack
steering wheel type, . Pack,

Choose which ever you like, No.2320

_ 7.2V —=1700 SCE
Ultima 1II is designed to use BEC type Saddle Pack
radio, A radio contained in a box with E -
this type of logo is a BEC type radio, No.2310 No0,2306
: 7.2V Sprint Battery SCR 7.2V Power Battery

Transmitter 3

IV PRNSCR
!‘EF“;L:T‘___E}ml S Wl BOWes BatTeAay

]

{Charger for Ni—Cad Battery)

The Kyosho's Ni—Cad battery is high performance,
[f it is charged correctly, it will operate for a considerable period of time,
Use one of the chargers listed which suits your need.

= 2 r‘ ~ Model Name Time Rate Features
" -E " E ) ' .
: " "?\.- BERIVEL : 2326 7.2V Power Charger 15 min, 709%  Ior bigginer Built—in timer
. Ny :
Switch b 1840  Multi Charger II 20 min, 1009% Built—in timer, Ammeter
(Battery for Radio System) s : 2246 FET Auto Charger 20 min. 100% Trickle charging

Automatic cut —off
For transmitter .., 8 pcs,

{Tools Required) Cross Wrench, a Hex Key, Grease, and Screw Lﬂckin-é- t:-:-:;-rm:-:::;ﬁnd are lnlheku

. e mm e  ——

Micron Lir;;
T — Polyca Color Paint l'ape
. : - Awl .
N 2 N Siars R
Ciass WI‘Erm:hD[ :] eedle Nose Pliers

o _ = Round Cutter @
Philips Screw Driver --;H—
e ey
- o = ‘“‘D Sander @

A
M Instant Gluee= Il R

Brush &y —3 >
Sharp Hobby Knife

e L T e Iy  MMTMTTTTYCOIDNon'mrTTlhooarnT

NO. 3118 -2 -

Wire Cutter




BAGGED PARTS LIST (1) The key numbers with 9 indicated plastic parts on a runner, See page 4 for the layout drawing,

(Do not throw away a bag header) T
(O The header is the only thing to rely upon when looking for a part, _i_&gﬂ_m CUEEE
O'The header is indicated like this in the mstrusi -
. ion, | -m - 1530 1 SYMWY
< Example> @ BALL NUT [UA-7] b\ /! :
T | | 5 A i D
o Mo feader Seep e S
Bag No, Key # Parts Name Q'ty | Step Bag No, Key # Parts Name Q'ty | Step
1 | Sus, Shaft (B) 2 | | 52 | Rear Bulk Stopper ]
2 | Motor Plate 1 53 | Rear Bulk Head 1
3 | 5.8 ¢ Ball (Silver) 2 54 | Gear Cover 1
4 | Front Shock Stay 1 14] 55 | Front Sus, Arm 2
UA-2 5 | Rear # 1 El 56 | Rear @ 2 |
6 | 4 ¢ x8 Metal Bushing 4 % 57 | Servo Saver (A) ] 7]
7 [5¢x10 6 * 58 s (B) ]
g8 | 104 x14 ¢ 2 | A * 59 # (C) 1
9 | Front Wheel 2 * 60 # (D) 1
HASd 10 | Rear & 2 % 61 | Servo Saver Collar 2 | [H
11 | Joint 2 | A * 62 | Gear Box Hatch 1 10)
12 | Rear Wheel Shaft 2 |l * 63 | Servo Stay 4
13 | Drive Washer 2 11 . * 64 | Shock Collar £ 30
14 | Bevel Gear (A) 2 % 65 | Antenna Post 1 | H
15 s (B) 2 % 66 | Body Hook ]
16 | Bevel Shaft 1 * 67 | Wing Stay (A) 2 31]
17 | Pinion Gear (15T) 1 28 + 68 + (B) 2
18 | Swing Shaft 2 | M| * 69 + (C) 2 Sparex?
19 | Center Gear Shaft 1 * 70 | Wing Washer 4 | M
20 | Final Pinion Gear l % 71 | Battery Stopper 2 | /&
21 | Counter Gear 1 % 72 | Stopper Post 4 | 3
UA-4 22 | Main Gear 1 % 73 | Stopper Washer (Thin) 4
23 | Diff, Case ] w 74 # (Thick) 4 136
24 | Center Gear 1 121 | Bumper 1
25 | Front Wheel Shaft 2 75 | 5.8 ¢ Ball End 12 | B
26 | Counter Gear Shaft 1 76 |48 ¢ s 2 | @
27 | 2 ¢ x11 Pin 3 77 | Ball Nut 1 | |
28 | Servo Saver Shaft 2 | @ 78 | M2.6 Pillow Ball (Black) 6 13)
29 | Radio Plate Post 2 79 | M3 # (Silver) 8 | M
30 | Metal Collar Pl 80 | Sus. Shaft (A) (Black) 2 11
31 | Center Gear Metal Bushing| 1 81 + (C) (Silver) 2
32 | O Ring (Black) 1 et 82 » (D) 2 | B
33 | Front Shock Shaft 2 83 | King Pin 2 | @
34 | Rear # 2 | | 84 | Center Rod ]
% 35 | Shock Piston 4 85 | Speed Control Rod 1 | |
36 | Pressure Top 4 86 | Steering Rod 1 21
37 | Front Shock Spring (Black) 2 87 | Rod (S) 4 | Bl
38 | Rear +  (Gold) | 2 g8 | +» (L) 2 | B
39 | Front Shock Case 2 89 | 4.8 ¢ Ball ]
UAS 40 | Rear # 2 B 90 | Gear Box (R) 1
* 41 | Shock Cap 4 a1 » (L) 1
* 42 | Spring Holder 4 92 | Radio Plate ] 23]
% 43 | Spring Spacer 4 93 | Double Sided Tape 1 33
44 | Shock Ring 4 a4 | Strap (S) 2
45 | Shock End 4 95 | NiCd Strap 2
46 | E Ring (E2.5) 10 Sparex?2 UA-8 96 | Antenna Pipe ]
% 47 | Front Hub 2 97 | Shock Oil (Green) 1
* 48 | Rear » 2 | Wl 98 | Screw Locking Compound 1
UA-6 49 | Knuckle Arm (Right) ] 13 99 | Silicone Grease ]
* 50 # (Left) 1 100 | Cross Wrench 1
51 | Front Bulk Head 1 14] 101 | Gear Cover Seal 1

— NO. 3118



BAGGED PARTS LIST (2)

Bag No, Kev # Parts Name Q'ty | Step
102 | Rotary Speed Controller 1
103 | 15W Resistor 1 26
104 | Resistor Heatsink ]

UA-8 105 | Resistor Base 1
106 | Resistor Stay ]
107 | Le Mans Stock 05 Motor 1
108 | Motor Cord Iset
109 | Front Tire 2 | /|
110 | Rear 2
111 | Body ]
e 112 | Main Chassis 1 | m
113 | Wing 1
114 | Decal ]
Instruction 1
46 | E Ring (E2.,5) 9 | MiBSparex]
115 « (E3) 3 | [B Sparexl
116 + (E4) 2 Sparex|
117 | Hook Pin 7§ 40)
118 | Body Pin 2 | M
119 | Hex key (1.5) ]
120 # ]
RH Screw M2 X4 1
” M3 X16 4
& M3 X33 3
Bind Screw M2.6X6 ]
# M3 X6 10
% M3 X18 4
# M3 X35 1
# M4 X8 4
FH Screw M3 X6 4
UA-1 # M4 X8 8
# M4 X112 4
TP RH Screw M2 X8 1
# M2 X10 4
# M3 XI18 1
TP Bind Screw M2.6X12 4
& M3 X8 18
# M3 X10 3
TP FH Screw M3 X10 2
# M3 XI15 5
Set Screw M3 X3 1
# M4 X 4 2
Nut M2.6 8 |3 kinds
@ M3 10
Nylon Nut M3 4
' # M4 Flange| 4
Washer M3 1
# M 4 2
@ M5 2
NO. 3118

ON RUNNERS

LAYOUT DRAWING OF PLASTIC PARTS

{When cutting off parts from a runner ...)

Cut off with
a wire cutter,

T ies B
Leave a roof

of the runner
on the part,

EEREEEREER R REssEE LE L L

Shock Parts
(4 sets)

35

OO
oLk
@ (m>© @
a ()«

e AT
(2 sets)
@ % O\ @

S |

1o

-

Remove the stuble
with a hobby knife,

This part is marred by
cutting excessively.

=
x The roof
@" Gl
remains,

Wing Stay Parts (1 set)

(U UE"&}
)

=

(Right)

— 3 y
I.Ir \1] ,$~.- . panriia |  S—
- o
=R ¢

QL]

7

e

e
o
"‘\“\:':“
S
X,

o s
\.ﬂt
@

7z ey s r:'.-""{
N Wh Y v
a i Y W
Z W
"R
i ih A i
AR R
A B b i
7 7
2 W WA
%% s e
oXeoXoXe
5"-":..-"-"'"' *"'f-ﬁff" s =,




® ASSEMBLY OF CHASSIS PORTION

il ~ i

ASSEMBLY OF SHOCK

* The shaded parts will not be used,

3% Shock Piston
and the rear,

@ E Ring (E2.5)

4

Assemble 2 each for the front

33 Front Shock Shaft
(Short one)

% These parts used in this step are in bag [UA—-5] .

Do not tighten
the shock end
too tight,

Fit an E Ring
a pair of pliers,

v

Each 2 pcs, will be use d

in step 30 and 32,

* When you use large servo.,.
Use in step 22 and 24,

4 E Ring (E2.,5)

% E Ring (E2.5)

3 Rear Shock Shaft
(Longer one)

M Front Shock Case
(Shorter one)

%0 Rear Shock Case
(Longer one)

{Rear)

1)

6D

See page 20
< Basic Setting 1>,

2

@9 Shock End

\_\:‘-‘; Wrap paper or tape

around shaflt to
prevent pliers from
marking it,

Be sure to install
a rod of correct
length in the front
and rear shcoks,

FILLING OF SHOCK

| 2
Pull doewn the piston to the bottom
and pour oil slowly, Then move the
piston up and down gently to get
rid of air bubbles,

an Shock Qil
(UA-8)

Fill the cylinder
to slightly above

brim,
N

(3 5,8 ¢ Ball (Silver)

. (UA-
a2 Spring Holder

Keep the piston in the lowest position
and tight shock ring graduary, then
excessive oil will run over,

{Assembly of Shock Head)

. a® Spring Spacer

* Use when make the setting hard.

%
|

37 Front Shock Spring
38 Rear Shock Spring

In the end, tighten it
firmly so that the oil
will not leak out,

38 Pressure Top
[UA-5]

a1y Shock Cap
(UA-5)

A4 Shock Ring
(UA-5]

3)-5.8 ¢ Ball
(Silver)
(UA-2)

It should move without
any binding,

@)

O

Confirm that it will work
smoothly by moving the
piston up and down.

* Push in the 5.8 ¢ Ball

only for the front,

(UA-5) (Black)
(UA-5) (Gold)

_5_

NO. 3118



ASSEMBLY OF DIFF. GEAR

40 Metal Collar

-, -
52 Main Gear _—J Apply some >

instant glue, 2% Diff, Case

Femove the excess flash
with a hobby knife,

M2x10 TP RH Screw 4
{izassianaass

1® Bevel Shaft « 1

[f the optional ball bearings are going to be used
do not cement the metal collars to the diff, case,
The bearings will be installed in step 1 .

3 Metal Collar

O

2 Main Gear

Fill the gear case
with the silicone grease,

g3 Diff. Case

@ Main Gear

id Bevel Gear (A)

18- Bevel Shaft

19 Bevel Gear (B)

M2x10 TP
RH Screw

INSTALLATION OF JOINT
@— M4x4 Set Screw

The M4dx4 Set Screw will
mount to the "flat” on shaft,

7

!

Diff, Gear
@ 10 ¢ x14 Metal

@ 10 14 Metal..- 2 Bushing
| Bugﬁng et % ' (UA-2) V5 Washer f

i i Joint

@9@
L .
{ OPTION }

If you are using the optional ball
bearings, install them as shown,

No.1911 8 ¢ x14 Ball Bearing

%9 Fﬁﬂg ——@ Hex Key (2)
ib Joint (UA-1)
[UA-4]
Md4x4 Selﬁrew g M5 Washer t‘;—)
@ 10 ¢ x14 Metal J.
M5 Washer resreeerens 2 Bushin
) asher (UA-2) g A s @*— M4dx4 Set Screw

P

NO. 3118



INSTALLATION OF COUNTER GEAR

@b Counter Gear

#If you are using the optional 5 ¢ x10
ball bearing to replace the 5 ¢¢ x10

Wizl s @ Counter Gear Shaft
metal bushing, install it now,

(UA-4]

30 Gear Box (R)
(UA-8)

m 2 ¢ xll Fin%
(UA-4)

(71 5 ¢ x10 Metal
Bushing

@ i

4".;‘TI 2 ¢ l"{ I ]. Finuunnu.. 'I
——

2 Motor Plate (UA-2)

@ INSTALLATION OF FINAL PINION GEAR

48 Final Pinion Gear

Align the groove in the gear
with the pin on the shaft,

D 2 ¢ x11 Pineeeseseees 1
—

@ 2 ¢ x11 Pin

e aare 2
L
ASSEMBLY OF GEAR BOX
M3x18 Tg I‘FH_ g If you are using the optional 5 ¢ x10
LLeW — ball bearing to replace the 5 ¢ x10 =
Cmmm - _‘\Q metal bushing, install it now, = \
M3x33 RH Screw 3 S < s
(e R / 2 f °
= ;-’ D
T - . q
@ 5 ¢ x10 Metal @ 5 ¢ x10 Metal Bushing ﬁ] 0

Bushing (UA-2] ﬂ/"’% gt
..... | in E Ring (E4) P/g _
(UA-1] =% / _ >'_\ :
: = = 9

M3x33 RH Screw

N ¥
@® E Ring (E4) -1 = | % ">
5 %)) e =
.__.i- =
Apply a small amount of grease
M : to the teeth of the gear,
 poonoaurmunmey -
T || A
((pooToTToenmed] ’
. 5 -_—
g i ) Tighten the M3x33 RH Screws g Gear Box (L)
— ] until the ends are flush with [UA-8]
‘ the plate,
EM‘MW'E“M'W@WW% (Do not overtighten) M3x33 RH Screw
i ]

—_F — NO. 3118



[:] ASSEMBLY OF ROD 5 5.8 ¢ Ball End { Actual Size Drawing )

® I'ront Upper Rod ... 2sets  Use in step g

GetEnre

% These parts used in this step
are in bag [UA-T] .

7% 58 ¢ Ball End 12 iz
@ e Rear Upper Rod ... 2 sets Use in step El
" Screw in each ball ends
87 Rod (S) =4 | atching to the actual @-mutmunm_nmuﬂmm @
[ WD | sizs drawing, | |
T " - 4
(O | ® Tie Rod .. 2 sets Use in step
- 32mm -—|
@ INSTALLATION OF REAR SHOCK STAY | 2
M3x8 TP Bind Screw
M3 Nut
M3x8 TP Bind Screw4 \%\M
M3x 18 Bind Screw

M3x18 Bind Screw 2
||nmuﬂumuﬂmnmmnmummﬂw
ﬁfizlﬁ NUI. -uuuuuu....4

Use upper hnl:{

T'U'IH Nut -“-u.u............z'

i@ M2.,6Pillow Ball ... 2

(Black) ol e v
OM Use lower inside hole,
M2.6Nut g8 M2.6 Pillow Ball (Black) Rear Upper Rod
(UA-7) * Assembled in step g. 53 Rear Bulk Head
(UA-6)
Em INSTALLATION OF GEAR BOX
Y

§2 Gear Box Hatchya-s) @

Rear Bulk Head

M3x35 Bind Screw

@), Main Chassis

M4x12 FH Screw .., 2 pcs,
(for fixing the bulk head)

M4x8 FH Screw

=

MdAx12 FH Screw =+ 2

'Illﬂllﬁlllﬁllﬁﬂml

M3x35 Bind Screw-:-1

'IIﬂlll!ﬂlﬂlﬂl'ﬂl'llI!ﬂlll'ﬂIlé'IIIIl.HIl'IIIHIl'iIIHIllllﬂll.ﬂlll'lﬂl'lﬂlll'lllI.'.‘I]l!rﬂlLHIlH
J

Fix these six I'H Screw
temporarily,
Permanently tighten
instep m .

2 mn-
Leave the clearance
of 2mm here,

M4x4 FH Screw ... 4 pcs.
(for fixing the gear box)

NO.3118



i3 Rear Wheel Shaft (ua-4)

INSTALLATION
OF REAR HUB

48 Rear Hub [ya.g)

l o

13 Drive Washer (ya-4)

If vou are using the optional ball
bearings, install them now,
Replace 5 ¢ x10 Metal Bushings
with 5 ¢ x10 Ball Bearings,
* (No,1901)

Tighten temporarily,

M4 Nylon Nut
(Flanged) 3

(M Sus. Shaft (B){uA-2)

i Rear Sus, Arm (UA-6)

,
7 5 ¢ x10Metal Bushing's,

{When screw in the pillow ball,..}

Leave the clearance
of Imm,

9 M3 Pillow Ball
/ [UA-7) (Silver)

@%\

,/"

l"

oY)

., ‘7 5 ¢ x10 Metal Bushing
..... 4 ’ (UA-2)
‘ \ Large hole 8¢ Sus, Shaft (A) (Silver / 0
. (UA-7]

i Sus, Shaft (A) (Black)'" gt 4c€ inside.
\

[ — 5 | Small
1: Sus. Shaft (B) «- 2

7% M3 Pillow Ball —
(UA-7)  (Silver)

w E Ring (E2.5) -

fgf\ 49 E Ring (EZ2.5)

M4 '\Tyicnn Nut (UA-1]

,--'* £=
| .1 Flanged
\.

Be careful about the direction
of sus, arm,

INSTALLATION OF
REAR SUS, ARM

M4x8 FH Screw +—2

i

After the rear sus, arm has been
installed, permanently tighten
the 6 FH Screws which were
temporarily tightend in stepm .

(UA-4)

(Right)

63 Rear Axle Stopper
(UA-6)

78 M2.6 Pillow Ball(Black) (ua.7)
M E Ring (E3)(UA-1]

lﬂ@/\@g

a1 Front Hub

INSTALLATION OF I
KNUCKLE ARM

¢ M2.6 Pillow Ball —
(Black)

(UA-7)

78 M2.6 Pillow Ball (Right)

@) wam;;m

79 M3 Pillow Ball -...2

. Oﬂ[mm (Silver)

as Knuckle Arm(R) | T &
B King Pin  ceeeeeeeeess (UAE) \/’/
[ H 25 IFF'ront Wheel Shaft (UA-4) (S 8 King Pin (UA-7) 'S
@ E Ring (E3) ... 2

6

79 M3 Pillow Ball
lUA-7]  (Silver)

@y Front Wheel Shaft
(UA-4)

g Knuckle ARm (L)

(UA-6)

NO. 3118



INSTALLATION OF FRONT SHOCK STAY
1 2

M3x8 TP Bind Screw M3x8 TP Bind Screw @j
[Hj:ﬁm .2 | M3x8 Bind Screw % ¢
¥ TR E‘\

M3x18Bind Screw 2

E ; : M3 Nut
M3 Nut jossseesesnsns6 78 M3 FllIDH{ Ba”j] g\\\
(ua.7) (Silver) @ it

# M3 Pillow Bal

(Silver)

* Assembled

in step B ., 7
FFront Upper Rod 27
(A

I
P

¥}
Outer

M3 Nut hole @)" Front Shock Stay
(UA-2]

4 Front Bulk Head
(UA-6)

[E INSTALLATION OF FRONT SUS. ARM

@ E Ring (E2,5) (UA-1)

»,
Bl Sus, Sus, Shaft 2| _
: 82  Sus, Shaft (D :
(C) (Silver) rauesahart KDY Wa) \ /
| e

3 S - S h f { 1_-}} lllll s
=0 )

@ E Ring (E2.5)---6| @ E Ring (E2.5) [um]-(? !
- : @ E Ring (E2.,5)
6 feXe T S
: L0 ﬁ {_-_./—\ r:,!
o

% Front Sus, Arm [UA-6)

-
* Assembled in step | . =< Q Upper hr_:l 81 Sus, Shaft (C) (Silver)
Knuckle Arm O (UA-7)

>~ () Knuckle
Arm (L)

[m INSTALLATION OF FRONT BULK HEAD

M4x8 FH Screw " 2
I
M4x12 FH Screw "2

'iILTHLWIMHﬂlHII

i Main Chassis

Md4x8 FH Screw

Mdx12 FH Screw
* Tighten temporarily,

NO.3118 —10—



ASSEMBLY OF SERVO SAVER % These plastic parts & ~  are in bag [UA—6] .

84 Center Rod
(UA-7)

Widen the slit
with a screw —
driver to fit it,

) Ball Nut

(UA-7) M

&h Servo Saver (A)

80 Servo Saver (D)

M2.6x6 Bind Screw 1

(e

:\_.-IE-E Nut .................... 4

o Ball Nut  sseessose]

@

7% M2.6 Pillow Ball2
(Black)

C MZ,E Nut

58 Servo Saver (B)

— V7

. > % Assemble as same

as done left,

M2.6x6 Bind Screw

78 M2.6 Pillow Ball
(UA-7) (Black)

iE INSTALLATION OF SERVO SAVER

6 Servo Saver Collar
(UA-6)

b Servo Saver
\!

M3x6 FH Secrew "2

=

~128 Servo Saver Shaft

_ / (UA-4)

M3x6 FH Screw

m] INSTALLATION OF TIE ROD

* Assembled in step H

Tie Rod

NO. 3118



This model is designed to use
BEC system radio units,

m HOW TO CHECK RADIO UNIT

® Extend [ A 2 channel radio is composed
the Speed Control Servo _ %&» of things like a transmitter,
antenna : [i ELginaTOR receiver and servos,
\
© Turn on + d i Transmitter.., It is :::_c:rntr-::&l box which_ manipulates
the switcht+ Transmitter / | 2 by stick movements, Signal waves
S

are transmitted through on antenna,

" Steering
; Seryo Receiver... Receive the signals from the
AN Receiver transmitter and send them to the
) Servo.., They move the control mechanism
Z Y. of a model car in accordance with
ﬁ Tt 1) — _____,..- the signals from the receiver,
s (29 _C o X Z— @ Exten
I} | S I S :
3 ”'? _h‘ 1 {--m_ the antenna_ Antenna.,, An antenna on the transmitter

sends signals, and one on the
receiver accepts them,

They should be fully extended,

o >ttt the trim lever in (_(
neutral position

él il’?h???*j; \\%\ Set in neutral
i)

Trim Lever... They will adjust the neutral position
of servos, thus regulate the steering
and advancing controls finely,

@ Plug in
the battery
connector

Resistor Battery... You can tell the amount of electricity
Meter in a battery and how the signals are
emitted,

Servo Horn... They are intermediate devices on the
servos to activate the controls,
They are several types in shape, they
should be selected depending upon
the usage,

When switch on the radio...Get the switches in order from transmitter to receiver,
When switch off the radio,..In order from receiver to transmitter.,

m INSTALLATION OF SERVO ROD

Fully charged
NiCd battery

In the neutral position the servo arm
should be at E}{l'._ Ito the servo, 3

[ ; 1 Cut off the shaded portion,
M3x8 TP Bind Screw 4

Gm Enlarge the hole to the |

thickness of the rod,
79 4.8 ¢ Ball End -2

@: Use a hole 14mm ~“l4mm

away from the center,

(UA-6]

Servo Stay

* Assemble 2 sets for the speed control and the steering,

Speed Control Rod FFor Speed

(Short one) : Control

IFlat side

3
S
.

Q

(UA-7]
(Longer one)
"'!-.._‘-‘-"

M3x8 TP Bind Screw
‘ Servo Horn

Use the screw provided with

* Adjust the length in step your radio units

m INSTALLTION OF STEERING SERYV

. - The length of the control rod is

@m in one direciton or the other,

M3x10 TP FH Screw 1

s

0 Large Servo
M3x10TP Bind Screw

In case of large servo....
(hw .

Use the screws
(@\ marked 4
M3x15 TP FH Screw

M3x10TP FH Screw

fg\ * M3x15TP FH Screw g
=

The control rod should be adjusted so that the
distance (B) & (C) are eqal when the servo
is in the neutral position,

Plastic Collar (Red)

D i3

NO.3118 N i

M3x8TP Bind Screw
* M3x10TP Bind Screw




m INSTALLATION OF SPEED CONTROLLER
i

{Bend the wire)

M2x8 TP RH Screw

(o

o)

M3x8 TP Bind Screw il il # 4.8 ¢ Ball
— - (UA-7]
(o - N«
M3x16 RH Screw # T e
...+2 @ Rotary Speed Controller -({UA-8) M3x16
RH Screw
. - .2

M3 Nut
(Black)

Parallel

Plastic Collars----2
(Black)

©

%6 Body HookJa.s)

g2 Radio Plate
(UA-8)

NiCd Battery
Connector

M2x8 TP RH Screw

Plastic Collar

Tighten the strap and
cut off the excess,

20mm- )VA
atg%

4

¥

: Cnnter
hol / w
; l g i=___ (UA-8) Resistor
= -y g Terminal
H & "
e . BEC Connector

P
83 4.8 ¢ Ball canrvan ] =
@ O \ﬂ;/’/ Motor Cord
: M3 Nut Connector
M3x8 TP Bind Screw ~ =
{Top View)

m INSTALLATION OF SPEED CONTROL SERVO

The length of the @
control rod can be
adjusted by turning
the ball end inor out,

M3x8 TP Bind Screw
(o -2

0 Large Servo

M3x10 TP Bind Screw
(o -2

Plastic Collar (Red)

Neutral

The mounting position can
be adjusted by sliding the
screws within the oval holes,

9

. (Side View) |
ji‘i @ %i

i @ ==

F/T
Medium Speed
_ 3

Neutral

peed

Movement of
Speed Controller

“
Forward

I

INSTALLATION
OF RADIO PLATE

Do not overtighten
these screws,

29

M4x8 Bind Screw ﬁ

t%%

M3x6 Bind Screw

G]M ok

M4x8 Bind Screw

@M s

M3x6 FH Screw

% Antenna Pnﬁ@

Dm ...
M3x10 TP FH Screw
Di :

_ | M3x6 FH .
. ‘ e / & [

x (())

* gt .0

L4 ) }f-' o

M3x10 TP FH Screw \__Hole for the antenna post!l

NO. 3118



Hﬂ ASSEMBLY OF RESISTOR

M2x4 RH Screw

% These parts used in
this step are bagged

i Resistor Base

M2x4 RH Screw e 1
Qi

M3x6 Bind Screw 2

L

W Resistor
Heatsink

m 15W Resisto

2

Plug in the terminal,

N

Bend the terminal,

27 INSTALLATION OF

RESISTOR AND
CENTER GEAR

M3x6 Bind Screw * 2

=

M3 Washer o ]

©,

M4 Washer w2

©

30 Center Gear Metal

o

@ O Ring (Black). 1

O

Apply extra deca seat
to avoid dust from
entering this hole,

M3x6 Bind Screw

When the gearing of center gear and counter
gear are too tight, enlarge this hole shaving
with a file,

2
1 0.1~0.3am
Remove the center Enlarge the hole
gear shaft, toward the

Reinstall the
center gear
shaft,

— B30 Center Gear Metal

M3 Washer #p Center Gear

¥ Center Gear Shaft

32 O Ring

M4 Washer (Black)

m INSTALLATION OF MOTOR

M3x3 Set Screw "]
kN

M3x6 Bind Screw -2
ﬂmmum

o Motor Cord

Condensor Red

#* Be careful about
short circuit of
the condensor,

{Backlash)

The pinion gear,/center gear
mesh may be adjusted by
loosing these two screws

and sliding the motor

to the proper positon.

Minus Terminal

Plus Terminal

Connect the red wire
to the red.

"“@ @

-

¢
@ o

=et the set screw
to the flat surface.

@ Le Mans Stock 05 Motor
(vA-8)

N

AP

M3x6 Bind Screw
Leave the clearance

?
0, 5mm # E M3x3 Set Screw

of 0.5mm here,
@ Hex Key (1.5)
(UA-1)

in Pinion Gear

Loosen these two screws, (15T).UA-4)

NO. 3118



m INSTALLATION OF GEAR COVER

50 Gear Cover
(UA-6)

Iirfl I_IDDk Pin .....“.....++'|

C==

\ Cut the gear cover seal
to the length,

@ Gear Cover Seal (Foam Rubber)
(UA-8)

Remove the backing paper and put @ Hook Pin(ua-1)

the seal along the area indicated
with diagonal lines.

Em INSTALLATION OF FRONT SHOCK AND BUMPER

g Shock Collar (UA-6)

0 X @

M3x16 RH Screw 2

(D

M3 Nylon Nut =~ =2

@ Shorter one

& Shock Collar ... 2

i 3 h 5
\ Jre (& M3 Nylon Nut
Plastic Collar (Red)*2 Q/ ; - SN
= o o @ Bumper (UA-6)
> o =

M3x16 RH Screw

\ Md4x12 FFH Screw

m ASSEMBLY OF WING STAY % These parts used in this step are in bag [UA—6] .
(Screws arein [UA-1])

& Wing Stay (C)
@ Wing Stay (B)

g Wing Stay (A)

G
e ﬁ Center M2,6x12 TP BindScrew

MZ.6x12 TP Bind =4 hole
@
[/

Screw ﬂ:bmm ——)\

¢
2
7 %

{Left)

—15— NO. 3118



m INSTALLATION OF REAR SHOCK AND WING STAY

M3x8TP Bind Screw.. 4 §¢ Shock Collar .-

([ m Plastic Collar ......2 >
(Red) @ - 2 Second hole
M3 Nylon Nut PR @ |:| g9 M3 Pillow Ball ... from Dulsid.
: 3=
@ [Silver) w 7 M3 Pillow Ball
: (UA-7] (Silver)

EE] INSTALLATION OF RECEIVER AND SWITCH  * These parts use in this step are in bag [UA—8] .

Have finger prits and oil

Plug in the connector removed and cleaned.,

\ Crystal
l Connect the BEC Connector 2

-

§ Antenna Pipe

Route the
antenna wire,

e Loosen this FH Scr
Screw then route
the antenna wire

Place the receiver not to hit
« the servo horn and servo saver,

% ©

N ("
% i
3 % Tighten the strap and
W Cut off the excess. - In Case of using large size
G .. / ) i receiver set the switch on
(N |

T

: L/thc receiver,
I ]

I il

I @

®<— Hole for installing
Crystal / 1 Stopper Post,

Switri:h —o| le— Leave the clearance
g Strap (S) gm. Omm,

NO. 3118 —16—



m ASSEMBLY WHEEL AND TIRE

{(Front) 1 2

Inner Wheel

Be careful about the direction

Cut away six of tread pattern,

connections carefylly,

{Top View) Forward

After fitting the tire
and wheel, apply
instant glue along
the seam,

Be careful not to
any butt,

{Rear)
1o Rear Wheel (y4.3)

{Tire Installation}

Insert into the side as shown,

The side with the
letter descriptions,

@y Rear Tire

After fitting the tire
and wheel, apply
instant glue along

the seam,
/ Twist the tire onto the rim,
INSTALLTION OF TIRE (Front) (Rear)

Align the hexagonal points,

@ 4 ¢ x8 Metal Bushing~—=
(UA-2)

M4 Nylon Nut 2
(Flanged)

N
©)
N~

& 4 ¢ x8 MetalBushing
M4 Nylon Nut

-
(Flanged)

Be careful not tighten
this nut too tight,

M4 Nylon Nut
7 (Flanged)

-1 7— NO. 3118



INSTALLATION OF BATTERY \\
{Stick Type)

Tighten the strap and \\\ ? 5
cut off the excess. ot

8 NiCd Strap [UA-8)

mil'illlliiiiitllli
Push to release,

Select a high performance NiCd
battery pack high is powerful
enough to drive a model car
vigorously,

No0.2310 7.2V Sprint Battery SCR
—

12VSPANTS CR :

= T s

L]

sy Oimd
me g [EPEEE PP PR
PR =R s s

| POWER BATTERY

L]
L]
L]
L ]
L ]
L]
L]
L ]
L ]
L]
[ ]
[ ]
]
L 1
L ]
[ ]
L ]
L]
L]
-
L]
»
L ]
L ]
-
L]
L]
L]

REMOVE THE NICD BATTERY PACK WHEN CAR IS NOT IN OPERATION OR BEING STORED.,

M3x15 TP FH Screw 1 =

{Separate Type)
Dttty -4 =

73 Stopper Post (UA-6)

g9 Stopper Washer (Thick)(UA-6)

% M3x15 TP FH Screw
71 Battery Stopper

* 3 P 4 il (UA-6)
e/i/J v )

72 Stopper Washer (Thin) [UA-6)

5 e

Kyosho offers 7.2V SCR Saddle
Pack as experienced driver,

RS R R R F RS SRS S

& @8 & & & & & & & 8 B & B E S B SES

& & 8 8 8 ® 8 A S BB F SRS RSB R

@ CUTTING AND INSTALLATION OF BODY

Antenna Hole

(5¢)

CUTTING BODY AND WING 5777, _ Body Mount Hole (6 ¢)
o \
@ Body i

. il et ,/ i
Body Mount Hole - ﬁ{% %{W%%g L
“49¢) 7 ﬁ:{ﬂiﬂ;ﬁ-{-{fyff};ﬁfﬁ!i:rﬁﬁ*jixiﬂ""“".’.&-ﬂ-;,;‘-{ﬁf?aﬁﬁﬁ}i:fﬁ
’.f:::"'::'sf:":.-"l-' -I:'-':-'-'I,-' y _.-’:2-:3'- i .--'-' i -':'; '.-':' fil ,.:.-:.l' 'I:.':" i
-

i I
/ f%f%
4\

{1t AP
7 / @;ﬁ;’fﬁfryﬁ%f%ﬁ%ﬁﬁg:ﬁ s
il o -'::-'.-' 1 i A
i l _fﬂﬁ;%%’qﬁ“ﬁ;{;,ﬁ.-
i Iﬂw“{}::ﬂa”ﬁ,f }? :Iij:,“j-ﬁ;jﬁﬂ.- T *,’}}i"w’fﬁ.:ﬁ’%ﬁﬁﬁ o
e e SR
s

Cut off the shaded portions
along the cut out line,

Wing Mount
Holes (5 ¢b)

i
i
ﬁ=‘-'fﬁﬁ-*f.a/ﬁffe;-ff
A Y
;ﬁf/ﬁrﬁﬁﬁii&f{ l::l::l j{ e

I -I-'-:." Ill'::.ll.- ey

Cut line

Round Cutter '

These special Lexan Scissors make !
trimming bodies a breeze and the o
sander comes in handle for finishing
the rough edges, .

Round Cutter

= o v ; ;
PemLE JEH F " R
AT Y, E
] '-'_-_-_,ﬁh"{'.,-"ﬂ;.?—ﬁh o

e e

& % & & 8§ & 8 & 8 6 F 0SS0 S

@ 8 8 B F 098 8 W 8 A SEES e RER

NO.3118 —] g



EE PAINTING BODY

Micron Line Tape

No,1841...1mm
No.1842...1.5mm
NolB43...2.5mm

Color

White, Red, Yellow
Green, Blue, Black

First wash the body to remove any oil or dirt,
Rinse throughly, Paint the inside of body,
You can obtain a color scheme by masking

a portion with tape then removing the tape
and painting .

Apply the lightest color last,

888 e 800 &89
& & & & & & & & S8 @ a8 Ee

Polyca Color Paint

KYOSHO RS

White, Red, Yellow
Green, Blue, Sky Blue
Orange, Black, Violet
F.Pink, F.Orange
Yellow Green

Polyca Color Paint

i
X

<
o
7

Mask the windows with the Micron
Line Tape and paint the body,

[ B BN OB B OB BN BN B B BN BN BN BN B B BN BN BN B BN B B OB

APPLING DECAL

Cut off the decals along the cutout line with scissors,
Do not apply it abruptly, Convince yourself of the position
by trying the decals with the backing paper on,

ﬁe careful not to have air bubbles left,
I'ry to smooth out the decal’s surface
from the center to the periphery,

(Paticulary be cautions / -

with a large decal,)
<> =\ "7 7
0 7
= s

| L — hULTlMA_-Hﬂ\ (/ O ( Right @)

0 ( Right @)

Em INSTALLATION OF BODY AND WING
-"7 @ Hook Pin (UA-1)

N
@ HOOK Pin coreecserenn é st
CC#W N\ Y
; A

LU T, S
@ Body Pin  .....ccee0. 2 30 Wing Washer ([UA-8) l;
@ Body Pin  (uA-1)
@S2

(2
&%

NO.3118



CHECK BEFORE RUNNING THE CAR

Check the follow steps QO~@),

Contact Do not touch,

(1)Check that the center nut and \
the cord fixing nuts are tightened _
i A\
A\

properly,

(2)When turning the rotor, the cord
will hit the rotor or the center nut
and, as a result, will force up
a contact,

3 Or the cord rubs against the body
and pushes up a contact,

Center Nut

5
Rotor

Speed Control Rod

Do not touch,

@ The speed control rod will hit a
cord fixing nut,

{Maintenance)

Remove the center nut once in a
while and clean the inside of the
controller,

* When vou notice the uneven
running of the motor, check
all four checking points (1D
to @ listed left,

¥ 1f you find all in good condition..,
In this case, the surface of the
controller plate must be worn
away considerably,

ADJUSTMENT GUIDE

{ Basic Setting 1)

Correlation between installing of Front Upper Rod and Camber Abgle,

Front Shock Rear Shock The installing points A,B and C on the front shock stay for the

the lowest position,

Front s a7
Jd g b [\ shock € 84

1 f <=
1 Stay \
(A)
1 (B)
17 mm
- .
Shock End
The point B is
26
i O B | T a normal position, ?\m
; ecom
i e longer ' ‘\, )

upper rod correspond to A',B’'and C’ which are the maximun
4 O camber angle when the front suspension arms swing down to

The various lengths of
the upper rod

Normal Length 17mm,

* Adjust the length of
the upper rod depending
upon the installing point,

Triangle
Square

e
g:-."?’ Become shorter O

v = Correlation between installing position of the Rear Upper Rod and
Adjust the length by turning g=mber angle,
the shock end. _The installing points A and B on the upper rod plate will result
(Basic Setting 2) in the positions of the rear camber angle A’ and B when the

rear suspension arms sink the most,
Place the car on a flat surface with the chassis raised as high as

F-:}ssiblr;- and adjust the length of the front and rear upper rods
in a way so that the tires stand at a right angle to the ground,

/A

{Toe Adjustments)

Upper Rod Shock

Triangle Sqare

The point C is a normal
position,

Adjust the tie rods for a slight inward angle,

90
Neutral w 1

The various lengths of
the upper rod

OC} =50)

Normal length 22mm

* Adjust the length of the
upper rod depending
upon the installing point,

ha00.0
~ooo™8
C

j Toe — —Toe
In QOut
; : {Optional Parts)
W5005 Special Rod Set
; * Easy adjusting without remove
\ the rod,
Tie Rod

Adjust the tie rod longer, Adjust the tie rod shorter.
Become toe—in, Become toe—out,

Slower Response Quicker Response

Over Steer Under Steer

It becomes

Stepped side, ﬂ

It becomes shorter,

NO. 3118 —20—




ADJUSTMENT GUIDE

{Gear Ratio)

Pinion 137 | 147 | 15T w1 | 177 | 187 | 97 | 207

Gear

GearRatio 9.5 8.8 8.2 7.7 7.3 6.9 6.5 | 6.2
Slower <= Top Speed |_—>Higher

Effects

Better <‘,
Longer -<:

ﬂcceleralinn:_r> Reduce
Run Times————">Shorter

The above chart is a guide in choosing the best pinion gear for your

motor,

{Optional parts)

W—0109
W—=0110
W—0111
W—5085
§
W—5093

Ball Differential Gear
Special Spur Gear
Special Counter Gear

Hard Pinion Gear (15T~23T) *Use with W=0110

* Gear Ratio ....Special Spur Gear with Hard Pinion Gear

Pinion 5T | 167 | 177 | 187 | 197 | 2071 | a7 | 27| 23T
Gear
GearRatio 1.1 | 10.4| 98 | 9.2 | 87 | s. 7.2

[Effect

Slower <}: Top Speed

3 7.9 1.5 ;
:[> Higher

Better <_,: Acceleration ::>'Hcduce

Longer <j: Run Times :::>Shnrter

(Hardness of Shock Action)

Road Condition

Mo Hardness @rder S-::rfter::>
gl?;:?cﬁé}il (S.MLH) Yellow Qil Green Qil Red Oil
guﬂiﬁ il (S) 200S C | 1008 C
E‘iﬂﬁfﬁi il (M) 400S C | 300S C
:?1;352 il (H) HOSG | SNS S

{Adjustment of Shock Qil and Spring)

Front

(
Front (
(

Rear

Rear (

Lightweight shock oil
Weak spring tension

Heavy shock oil
Strong spring tension

Lightweight shock oil
Weak spring tension

Heavy shock oil
Strong spring tension

{Optional Parts)

* Easy

Pressure Qil Shock (S)
(W—5001)

adjusting of spring tension.

mp Sharp steering response

= More wheel traction

) ® Slow steering responsse
) = [.ess wheel traction

Pressure Qil Shock (L

{Adjustment of Wing Stay)
When assembling the wing stay (B)

to the wing stay (A) , fastening
the part to the position A will
place the wing stay (B) to A,
B to B" and C to C' that is the
installation angle becomes bigger
in order, A—=B—C,

(Setting of Tires)

Wing Stay (B)

(°)
: 2
O
B
C
C i
Y
!:1-:;" i __..-B'
2o
. ) A

Wing Stay (A)

Any of the tires listed below can be used with the "Ultima 11",
Choose the one most suitable for the road condition,

For example (Narrow Tire)

SS—M
— . e Hardness of tire
; HeMH:M--S+8S  HeweMS

# 3k ¥ k Rear Tirex % % %

Hard -~ Soft

Hard <<= Soft

H MH

W5034 Narrow Tire
w5031 LowProfile

@

W5076 Narrow Tire
W5078 LowProfile

@

©)

W5033 Narrow
OT-66 LowProfile

w5032 LowProfile

@

w5075 Narrow Tire
ws077 LowProfile

®

.JFor hard road surface

Both are pin tipe
For soft road surface

OPLOO

¥ % %k XFront Tire® % %k %

..Both of them are MH—M

..Both of them are S§—M

‘Qard Road Surface

Soft Road Surface :>

SC—26 Front Tire

W—5072
SC—90

L

w=—5071 Front Tire

&

M—S
M—H

wW—5074 Front Tire
W—5075 #

5S—5
S—H

NO.3118




PARTS LIST

Key No. Parts Name Q'ty
(1) Sus, Shaft (B) s 2
@ Motor Plate ... 1
(3) 5.8 ¢ Ball (Silver) ... >
(@) Front Shock Stay ... 1
(5) Rear Shock Stay e 1
(6) 4 ¢ x8Metal Bushing  « 4
@ © ¢ x10 e &
@ 10 ¢ x14 ¢ e
@) Front Wheel -
(0 Rear Wheel s 2
in Joint L 2
i3 Rear Wheel Shaft ... 2
i3 Drive Washer ... 2
Gp Bevel Gear (A) ... 5
19 ¥ (B) avee D
i Bevel Shaft e 1
@® Pinion Gear (15T) e 1
i® Swing Shaft  we 2
19 Center Gear Shaft rraass
20 [Final Pinion Gear ... 1
@l Counter Gear — eee 1
22 Main Gear e 1
@3 Diff, Case ATTTR
@b Center Gear = ....u 1
@5 Front Wheel Shaft ..., 2

@6 Counter Gear Shaft ...
@ 2 ¢ x11 Pin
28 Servo Saver Shaft reaes D

@) Radio Plate Post ... 2
@} Ill'i'TEtal CI‘J”EI' R 2
@) Centler Gear Metal ceses
@ O Rlﬁg' (Blﬂﬂk} senen |
@3 Front Shock Shaft "2
@9 Rear % s o
@9 Shock Piston e 4
@ Pressure Top e 4
@n Front Shock Spring w2
6% Rear (Black)

£ * (Gold) "2
39 Front Shock Case oo 2

ViE

Key No. Parts Name Q'ty
@0 Rear Shock Case  eeeees e 2
@) Shock Cap  eeenens 4
@3 Spring Holder —  ouenn. 4
@) Spring Spacer = .......... 4
@ Shock Ring e 4
@ Shock End T |
@0 E Ring (E2,5)  seeveenn 18
@n IFront Hub ... 2
@@ Rear Hub s 2
@9 Knuckle Arm (R) <vvvviennn]
50 # (1) esiises 1
60y Front Bulk Head  ........ 1
52 Rear Axle Stopper =—...... 1
&3 Rear Bulk Head — ........ 1
54 Gear Cover svwneien’]
5 Front Sus, Arm = «eeeennnns 2
56 Rear T S— viee D
&) Servo Saver (A)  eeeeen 1
(58 # (B)  sessoscenss ]
(59 # (C)  seessssnsns 1
60 » 1) B e 1
@ Servo Saver Collar ......... 2
62 Gear Box Hatch SpepnTas 1
3 Servo Stay e 4
@ Shock Collar  ...ccveeveeen 4
65 Antenna Post  seesssssnsannn 1
60 Body Hook —  «eeerennninnan 1
&) Wing Stay (A)  ceeeeeeens 2
@ % (B)  eresennnens 2
69 g ) ol 2
go Wing Washer resreus D
7 Battery Stopper cwesiens D
72 Stopper Post esnnnn 4
73 Stopper Washer (Thin) .. 4
19 + (Thick) .. 4
79 5.8 ¢ Ball End e}
76 4.8 ¢ . v o
@7 Ball Nut ERE——

8 M2.6 Pillow Ball (Black)...6

NO. 3118

Key No, Parts Name Q'ty
@9 M3 Pillow Ball (Silver)-----8
80 Sus.Shaft (A) (Black)......2
8 , (C) (Silver)....... 2
82 ¢ (D) s 2
@8 King Pin = seeeeeen 2
#9 Center Rod |
@5 Speed Control Rod ... 1
@86 Steering Rod vesannan |
@ Rod (S) ——
@ Rod (L)  ceennnn 2
89 4.8 ¢ Ball  creeenennn 1
@0 Gear Box (R) -
an & (E) colliias 1
@2 Radio Plate cerennnenns ]
@3 Double Sided Tape «.iveeveee 1
@9 Strap (S) e 2
@ NiCd Strap ~ ceeeenenn. )
@ Antenna Pipe e 1
@ Shock Oil (Green) - 1
@ Screw Locking Compound
@9 Silicone Grease «eveenns 1
@) Cross Wrench ~ «woeeens 1
@) Gear Cover Seal — «eeveees 1
® Rotary Speed Controller ** 1
@ 15W Resistor v ]

i Resistor Heatsink
@ Resistor Base
@ Resistor Stay
@ Le Mans Stock 05 Motor:..

@ Motor Cord ... 1
@ Front Tire = resrsesasanes 2
i) Rear Tire csvesessenans 2
@ Body TOTRRNRRRENE
@ Main Chassis  reseererensn 1
@Wing e 1
@ Decal e 1
@ E Ring (E3) Prreeranae 2
@ E Ring (E4) sesssisansava 1
@p Hook Pin A — 7

Key No, Parts Name Q'ty
@ Body Pin e 2
@ Hex Key (1.5)  ssesreesasanes 1
@ Hex Key (2) ... i
@ Bumper = seeereeneenn 1
RH Screw M2 X 4oneee 1
# M3 X164

¢ M3 X33+ 3
Bind Screw M2.6X 6w ]
* M3 XKGerer 10

¢ M3 X184

# M 3 X35:weee ]

# M4 X8 4

IFH Screw M3 NG rrrers 4
# M4 X Brrer 8

# M4 X120 4

TP RH Screw M2 X8 ]
” M2 X10:-- 4

" M3 X18veeer ]

TP Bind Screw M2,6X12 4
# M3 X818

” M 33 sesv0s 3

TP I'H Screw M3 X102
% M 3 X 15eeeee B

Set Screw M3 X3}
* M4 X4.ene 2

Nut M2.6 8
# I3 resnnienian(f)
Nylon Nut M3 |
# M4 4
Washer M3 S|
# M4 24,2

» M5 Lo




OFF-ROAD RACER

ULIIMA 11

EXPLODED VIEW

o
o
(=]
LY ]
X X
= ©
=
=
=
=
_—
=
=
@ = @5
=

6IUM-14

@@135&
%71'{5}%-14
D)) & TUL S

o, ——————
o —.
TOT-31 e | =
@ @é & ] 86) UM-9 i 29/ UM-42
~ N
75 6
1

Vl®

¢

e [T s ————————————

.

3,
®
(oo

i ﬁ 780T-36

790T-31

081878 (]| screw :mnﬂ
9or-3s [ | Silicone Grease !

1001943

931840

—(6)1914

(9)UM-39 —




0T-28

fﬁ'jz

23 UM-1

igor6 S
(52 UM-50 Dors @\ .
9hum-s2 (1)) KC-20

7907-31
for18 |

|

79071-31 (80 (56)UM-13

UM-7

72-+—0TW-9

(95 EF-39

—ig=— NO.3118



PURCHASABLE PARTS FOR YOUR KIT

You can purchase replacement and optional parts for yvour kit,

All of the parts identified by key numbers are usually not available
singularly, but we offer these parts in convenient parts” packs” which
can be purchased separately, To figure out which parts pack you

need, find the key number for that part within the manual,

Then consult our parts pack guide below, When referring to the parts
you need, always use the Parts Pack Number, For instance, if you need
a Chassis (Key #112) ask your dealer for Kyosto Part Pack UM — 66,

No. Parts Name Key # & Q'ty No, Parts Name Key # & Q'ty
UM=1 | Gear Set @ @b @ @ @ X 1 E P—22| Hook Pin @ x5
UM—2 | Metal Bushing Set |@) X1 X2 @HX6 MA—17| Wheel Set x4 Aero Dish Yellow
uM—s5 | Gear Shaft Set ME@X1 X2 E F—37| Strap (S) G0 X6
UM~—7 | Sus, Shaft Set D6 e B X2 E F—39| NiCd Strap X6
UM—g8 | Front Shaft Set @ dy X2 SD=79| Antenna 58 X 5
UM—9 | Rod Set WEBXT X2 ¢c8—72| E Ring (E3) M X 4
UM=13| Sus, Arm Set ) 69X 2 Kc—20| E Ring (E4) @ X 4
uM—14| Servo Saver Set 266 e e X & B8] Motor Cord ) set
B X2 63 X4
UmM=21| Front Bumper @ X1
UM—34| Body @ X 1 Optional Parts
UM-—39| Front Wheel Yellow |@ x 2 0 T—50|PinionGear (137) Gear Ratio 9.5: 1
UM=—42 | Saver Shaft Set @ X2 O T—51 * (14T) + B8.8:1
UM—49| Up Right Set @ Gh X1 arapx2 OT-—52 + (16T) # 7.7 1
uM—s0| Bulk Head Set &) &2 63 GO ) X 1 0T-53 +  (177) ¥ 9.3
uM—=51| Motor Plate @ 1 UM—23 » (18T) ’ 6.9: 1
uM—s52 | Gear Box & 6 X 1 UM—24 P (19T) ¢+ B.5:1
UM—63| Shock Stay Set @ B X1 UM—25 * (20T) s+ 6.2:1
umM—e5| Upper Plate 82 X1 UM—26 | Special Shock Stay | FRP (Front & Rear)
UM—g6 | Main Chassis D % 1 UmM~—28| Motor Guard Aluminum
UM—67 | Decal Ultima 11 [ X1 UM—29| Stabilizer Set
UM—68 | Screw Set Ultima 11 | Screws, Nuts, Wrenches ~ sCc—26|Front Tire
UM—69| Resistor Stay X1 S C—90 »
umMw-1| Wing Stay Set 6h 6B EIX2 (X4 1 8 8 3 | Frontier Hobby Qil | 30cc
OT—5| Joint X2 1901 |Ball Bearing(5¢ X10) | 2pcs, for Rear Hub, Gear Box
0T—6| Swing Shaft ®x2 1903 s (4¢ x8) | 2pcs.for Center Gear&Front Wheel
O T—18| Rear Shaft X2 1911 # (8¢ X14) | 2pcs, for Diff, Gear
0 T=19| Drive Washer x4 1951 |Shock Oil (S*M+H) | Soft, Medium, Hard
O T—24| Pinion Gear (15T) [@ X1 195 3 |Silicone Qil (S) Soft
0 T—28| Diff, Gear Set ®X2 HMdX4 1954 ’ (M) Medium
0T-29| 0O Ring 82 X10 19565 . (H) Hard
0 T—31| M3 Pillow Ball @ %10 w—0109 | Ball Differential Gear Easy Adjusting
E:::z :Ei E::ll it i::z W—0110| Special Spur Gear
OT-35| Upper Rod Set @ E X4 X8 w—0111 | Special Counter Gear
O0T—36| M2.6 Pillow Ball d x10 w—5001 | ‘Pressure Shock (S) | High Quality
0 T—38| Silicone Grease @ X1 W—5002 * (L) ¢
oT—38| E Ring (E2.5) @ X10 w—5003 | Adjustable Shocks) | Easy Adjusting
oT—66| Low Profile Tire @ X 2 Pin Type W—5004 * (L) ’
0 T-107| Wing @ X1 W—5005 | Special Rod Set Easy Adjusting
0 T-129| Linkage Set Ggaxz X1 W-=5031 | LowProfile Tire Hard Road Surface
0 Tw-g| Plastic Parts Set X2 a1 X4 W—5032 ’ Soft Road Surface
£ 57| Black Shock (S) MBR@ERHARGBX2 w—5061 | Universal Swing Shaft
ap x4 W—5072| Front Tire M—H
E Di—33 . (L) BB D@D EX2 W-=3073 . S—5
ap x 4 W—5074 * S—H
w—5071| Front Tire M—S |@X2 W=5077 [ LowProfile S$S-—M
1819 15W Resistor ) @ @ X1 W—5078 g MH—M
1831 | Rotary Controller |@ X1 W—5085 e
1840 | Double Sided Tape |8 X1 ! S
1878 | Screw Locking Compound @ 2 pcs. W—5093 YSpeaats
1889 |Body Pin @i X 5
1914 |4 ¢ x8 Metal Bushing® X10
194 3 |Cross Wrench @ X1
S C—89| Tie Rod X2 x4

NO.3118




The Super Hobby
KYQOSHO

®

I OMNTROL MODELS

This product is not to be sold in the United States. If vou have purchased this product in the United States,
please contact at Kyosho U.S.A. phone number (217) 398-— 3630,

PRINTED IN JAPAN

ABF2.5T




	01_result
	02_result
	03_result
	04_result
	05_result
	06_result
	07_result
	08_result
	09_result
	10_result
	11_result
	12_result
	13_result
	14_result
	15_result
	16_result
	17_result
	18_result
	19_result
	20_result
	21_result
	22_result
	23_result
	24_result
	25_result
	26_result

